54” Foosball Table

Assembly Instructions

Thank you for choosing us. If you have any questions,
comments or concerns please feel free to contact us.

We stand behind our brand and the quality of the
items we sell. Before we can help, you will need to
provide proof ofpurchase with the date of purchase
and photos of the defective merchandise. We will use
the photos todetermine the cause of defect and for
future quality control.



PARTS

[DENTIFIER

ASSEMBLY  PARTS

ASSEMBLY ~ INSTRUCTIONS

DESCRIPTION

QTY, REQUIRED
(EXTRAPTECES MAY INCLUDED)

SOCCER  TABLE ASSEMBLY

@ H1| 1/4” FLAT wASHER 4
@ H2| 5/16” FLAT WASHER 24
{ H3| 1/47 rock NuT 4
% H4| iec vreveer 4
Hb5 5/16”%2-1/4” BOLT 8
H6 5/16”%1-1/2” BOLT 16
Q\‘\\\\\\\‘\\ H7| 1/47x2” BoLt 4
= 8|  17ROUND HEAD PHILLIPS SCREW 20
= H9| 5/8” ROUND HEAD PHILLIPS SCREW 26
[m H10Q| 3/4” FLAT HEAD PHILLIPS SCREW 4

H11

TOOL

WARNING: TWO ADULTS NEEDED TO ASSEMBLE SOCCER TABLE

FIGURE 8

10



ASSEMBLY ~ INSTRUCTIONS

PARTS

[DENTIFIER

ASSEMBLY  PARTS

SOCCER  TABLE ASSEMBLY

WARNING: TWO ADULTS NEEDED TO ASSEMBLE SOCCER TABLE

R8 R9

FIGURE 8 ?i

R10 —— —= gmgmq o R11
= — uggn o
RI—— —_
o ﬂ@ﬂéﬂ@ﬂ — R10

g oe-
c»u@g@gu@n = —s

—= ~ ggg oM o
a“@ﬂ — =—
R12
‘ R4 ‘ aumgmn -~ =
’(_I
@ [°] ©

DESCRIPTION

QTY, REQUIRED
(EXTRAPIECES MAY INCLUDED)

\;V/&J P1 SIDE  PANEL 2
% P 2 END PANEL 2
& P3 PLAYING FTELD 1
P4 PLAY FIELD SUPPORT BRACE 9
NS

/ ‘

<~ |P5| w ’
0@ PO BALL ENTRY CUP 2
@ P7 GOAL 2

% PS BALL CATCHER )
@\ﬂ P9 SLIDE SCOER 2




PARTS IDENTIFIER ASSEMBLY INSTRUCTIONS
ASSEMBLY ~ PARTS SOCCER TABLE ASSEMBLY

DESCRIPTION QTY, REQUIRED
(EXTRAPIECES MAY INCLUDED)

WARNING: TWO ADULTS NEEDED TO ASSEMBLE SOCCER TABLE

R1| 3 pravers rop )
FIGURE 6
% R2| 2 pravers rop ,
R3| 5 pavers Rrop ,
@ R4 SLEEVE i
S R5|  wmr .
S
’g j RO| noE ey .
R7 RUBBER ROD BUSHING 6 P12
W R8 5/32” X1” BOLT 26
@ R9 5/32” LOCK NUT 2%
R10 ROD HANDLE .




ASSEMBLY  INSTRUCTIONS

PARTS  IDENTIFIER

SOCCER  TABLE ASSEMBLY

ASSEMBLY  PARTS

WARNING: TWO ADULTS NEEDED TO ASSEMBLE SOCCER TABLE

FIGURE 5

DESCRIPTION

QTY, REQUIRED
(EXTRAPIECES MAY INCLUDED)

H13

H14

1”ROUND HEAD PHILLIPS SCREW 6

Q) [RI1]| e o ;
0 R12| v .
———"[P10] e :
as®  |P11] e woo :
D P12l w oo 2
o= |P13] aos m :
X [p14] :
@ H12| s o :
£ 4
A




ASSEMBLY  INSTRUCTIONS ASSEMBLY ~ INSTRUCTIONS

SOCCER  TABLE ASSEMBLY SOCCER  TABLE ASSEMBLY
WARNING: TWO ADULTS NEEDED TO ASSEMBLE SOCCER TABLE WARNING: TWO ADULTS NEEDED TO ASSEMBLE SOCCER TABLE

FIGURE 3

P11

FIGURE 4

FIGURE 2



